SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR532004

Test Mode : 802.11n HT40

Test Channel : |09
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL: 886-3-327-0868 Page Number : BlofB3
FAX: 886-3-327-0855



Report No.: FR532004

CO05-HY 4/14/2025
EUT Information
Report NO : 532004
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuVv) | (dBuv) | (dB) (dB)
0.152250 30.02 55.88 25.86 | L1 OFF 19.8
0.152250 44.24 65.88 21.64 | L1 OFF 19.8
0.156750 29.32 55.63 26.31 | L1 OFF 19.8
0.156750 42.96 65.63 22.67 | L1 OFF 19.8
0.188250 27.77 54.11 26.34 | L1 OFF 19.8
0.188250 38.76 64.11 2535 | L1 OFF 19.8
0.282750 24.85 50.74 25.89 | L1 OFF 19.8
0.282750 28.28 60.74 3246 | L1 OFF 19.8
2.454000 24.28 46.00 21.72 | L1 OFF 19.9
2.454000 25.71 56.00 30.29 | L1 OFF 19.9
6.976500 25.82 50.00 24.18 | L1 OFF 20.1
6.976500 27.25 60.00 3275 | L1 OFF 20.1

B2 of B3



Report No.: FR532004

CO05-HY 4/14/2025
EUT Information
Report NO : 532004
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuVv) | (dBuv) | (dB) (dB)
0.152250 29.52 55.88 26.36 | N OFF 19.8
0.152250 42.46 65.88 23.42 | N OFF 19.8
0.161250 28.49 55.40 2691 | N OFF 19.8
0.161250 41.57 65.40 23.83 | N OFF 19.8
0.170250 26.97 54.95 27.98 | N OFF 19.8
0.170250 39.09 64.95 25.86 | N OFF 19.8
0.285000 24.31 50.67 26.36 | N OFF 19.8
0.285000 26.80 60.67 33.87 | N OFF 19.8
2.181750 24.02 46.00 21.98 | N OFF 19.9
2.181750 25.29 56.00 30.71 | N OFF 19.9
7.233000 25.91 50.00 24.09 | N OFF 20.2
7.233000 27.20 60.00 3280 | N OFF 20.2

B3 of B3



ssamonas. FCC RADIO TEST REPORT Report No. : FR532004

Appendix C.Radiated Spurious Emission Test Data

Temperature : 18~23C
Relative Humidity : [50~65%

Test Engineer : |Fred Tseng, Ray Lung and Sky Chang

Note symbol
-L Low channel location
-R High channel location
TEL: 886-3-327-0868 Page Number : C1 of C68

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR532004

C1l. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU Remark

(MHz) Rate
Mode 1 2400-2483.5 1+2 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 1+2 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 1+2 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 1+2 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 1+2 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 1+2 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 1+2 802.11n HT20 01 2412 MCSO0 - -
Mode 8 2400-2483.5 1+2 802.11n HT20 06 2437 MCSO0 - -
Mode 9 2400-2483.5 1+2 802.11n HT20 11 2462 MCSO0 - -
Mode 10 2400-2483.5 1+2 802.11n HT40 03 2422 MCSO0 - -
Mode 11 2400-2483.5 1+2 802.11n HT40 06 2437 MCSO0 - -

TEL: 886-3-327-0868 Page Number : C2 of C68

FAX: 886-3-327-0855
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Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 12 2400-2483.5 1+2 802.11n HT40 09 2452 MCSO0 - -
Mode 13 2400-2483.5 1+2 802.11n HT40 09 2452 MCSO0 - LF
Mode 14 2400-2483.5 1+2 802.11n HT40 09 2452 MCSO0 - SHF
TEL: 886-3-327-0868 Page Number : C3 of C68

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR532004

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode & Modulation = Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) @ (dBuV/m) (dB) Avg.

802.11b 01  2389.56 40.20 54.00 -13.80 H Avg. Pass - Band Edge
1

802.11b 01 @ 4824.00 44.10 74.00 -29.90 H Peak Pass - Harmonic

802.11b 06 = 2483.81 39.53 54.00 -14.47 H Avg. Pass - Band Edge
2

802.11b 06 7311.00 38.65 54.00 -15.35 \% Avg. Pass - Harmonic

802.11b 11 2483.51 47.14 54.00 -6.86 H Avg. Pass - Band Edge
3

802.11b 11 | 4924.00 44.13 54.00 -9.87 \Y, Avg. Pass - Harmonic

802.11g 01  2389.97 49.18 54.00 -4.82 H Avg. Pass - Band Edge
4

802.11g 01 4824.00 36.42 54.00 -17.58 \% Avg. Pass - Harmonic

802.11g 06 2483.56 39.93 54.00 -14.07 H Avg. Pass - Band Edge
5

802.11g 06 7311.00 42.44 54.00 -11.56 \% Avg. Pass - Harmonic
6 802.11g 11 2483.51 50.48 54.00 -3.52 H Avg. Pass - Band Edge
TEL: 886-3-327-0868 Page Number : C4 of C68

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR532004

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
6 802.11g 11 4924.00 42.27 54.00 -11.73 \% Avg. Pass - Harmonic
802.11n HT20 | 01  2389.97 48.23 54.00 -5.77 H Avg. Pass - Band Edge
7
802.11n HT20 | 01 @ 4824.00 45.17 74.00 -28.83 \Y, Peak Pass - Harmonic
802.11n HT20 | 06 @ 2483.68 39.79 54.00 -14.21 H Avg. Pass - Band Edge
8
802.11n HT20 | 06 @ 7311.00 38.57 54.00 -15.43 \Y, Avg. Pass - Harmonic
802.11n HT20 11 = 248351 49.57 54.00 -4.43 H Avg. Pass - Band Edge
9
802.11n HT20 11 | 4924.00 40.78 54.00 -13.22 \Y, Avg. Pass - Harmonic
802.11n HT40 | 03 @ 2389.97 51.21 54.00 -2.79 H Avg. Pass - Band Edge
10
802.11n HT40 03 | 4844.00 44.46 74.00 -29.54 \% Peak Pass - Harmonic
802.11n HT40 06 2483.56 51.25 54.00 -2.75 H Avg. Pass - Band Edge
11
802.11n HT40 06 7311.00 38.49 54.00 -15.51 \% Avg. Pass - Harmonic
TEL: 886-3-327-0868 Page Number : C5 of C68
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Report No. : FR532004

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11n HT40 | 09 2483.54 51.77 54.00 -2.23 H Avg. Pass - Band Edge
12
802.11n HT40 | 09 7356.00 38.32 54.00 -15.68 \% Avg. Pass - Harmonic
13 LF 09 33.88 33.98 40.00 -6.02 \Y Peak Pass - LF
14 SHF 09 | 24706.00 40.74 74.00 -33.26 \Y Peak Pass - SHF
TEL: 886-3-327-0868 Page Number : C6 of C68

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Horizontal Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
105, 105, I
875 875
PEAK T4,
00 00
52! 1 '""v\/ 5! ] s
it ” e " — . bt b
350 350
1 1
Peak
310 3304 23508 [ 3016 U2 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode i1 Mode i1
Setting @ 14 Setting @ 14
Plane @ Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2357.94 5,36 74.80 -23.64 37.58 26,98 B.68 32.91 l.e3 141 47 PEAK 1 2412.80 185.45 ------ ---e-- 92,72 26.86 8.79 32,95 10.83 141 47 PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
105 105 !
875 875
00 / 0.0
AVG_54
52! 52!
1 I ]
30 350 =
1 1
Avg
310 3304 23508 [ 3016 U2 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode i1 Mode i1
Setting @ 14 Setting @ 14
Plane Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2389.56 49,28 54.80 -13.80 27.65 26.78 B8.75 32.93 lo.e3 141 47 AVERAGE 1 2412.80 183,27 ------ ------ 99.54 26.86 8.79 32,95 10.83 141 47 AVERAGE
TEL: 886-3-327-0868 Page Number : C7 of C68

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level (dBuVim) o Level (dBuVim)
1225 1225
B7.5 B7.5
/ PEAK_T4
700 0,

5! 4 ”
" . . " b bttt
350 350
1 1
Peak
310 3304 23508 [ 3016 U2 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode i1 Mode i1
Setting @ 14 Setting @ 14
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg

1 231673 50.35 74.00 -23.65 37.63 26.97 8.60 32.83 10.83 265 @ PEMK 1 2412,00 100,88 ------ ------ 83.18 26,82 8.89 32.95 10.83 265 @ PEAK
Level (dBuvim) Level [dBuvim)
1225 1225
106 105
10 10 d
875 875
700 / 700
AVG_54

52! 52!

o SV || OV DU
350 350 ]
17. 17

Avg
pxil] 23304 23508 112 23016 w12 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH21-HY

Condition: AVG_BE 54 3m DRHLS-E_LE2CA3ALBEN 240711 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Detector : PEAK

Mode i1

Setting @ 14

Plane @ Y with Adapter

Site & B3CH21-HY

Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 VERTICAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto

Detector & PEAK

Mode i1

Setting @ 14

Plane Y with Adapter

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg

PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2389.36 39.54 54.80 -14.46 26.99 26.78 B8.75 32.93 10.83 265 @ AVERAGE 1 2412.88 97.92 ------ ---e-- 85.19 26.86 8.79 32.95 10.83 265 @ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C8 of C68
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Pol. Horizontal Vertical
1 MLM(IIB!IVJIH) 1 MLM(IIBIIVJIH)
1225 1225
815 815
PEAK_74) PEAK 74
700 0.0,
AVG 54 NG
525 1 Pyl it A 525 1 s el a0
NI WL
30 3540
Peak
115 115
Avg
3000 6000. 9000 12000. 15000. 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH2L-HY
Condition: PEAK 74 3m DRH1B-E_LE2CA3ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CA3ALBEN 246711 VERTICAL
tode il tode i1
Setting : Setting
Plane Plane
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBu/m B dBw dB/m  dB  dB  dB m  deg Mz dBuV/m dBuV/m  dB dBw dB/m  d8  dB oAb m  deg
1 482408 44.10 74.00 -29.99 32.92 32.25 12.68 34.18 0.43 - -- PEAK 1 482408 43.86 74.00 -30.14 32.68 32.25 12.68 34.18 0.43 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C9 of C68

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! 4ﬂuwelmﬂll\mn)
1225 1225
b5 15
100 00
10.6G AVG_54 AVG_54
525 525
~ 18G A i iy rrimarine |
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHIL-HY Site : @3CHIL-HY
Condition: AVG 54 3n DRHIS-E LELCO3ALEEN 240711 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCO3ALEEN 246711 VERTICAL
okt i1 ode i1
Setting Setting
Plane Plane
TEL: 886-3-327-0868 Page Number : C10 of C68

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Horizontal Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
875 / 875
/ PEAK T4,
00 00
1 /
51_»‘”1“}_%% — — 52.‘”1 ‘ ) R P e i et
350 350
1 1
Peak
310 13354 23608 uns U1 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
tode 12 Mode 12
Setting @ 14.5 Setting @ 14.5
Plane @ Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2350.39 5.34 74.80 -23.66 37.65 26.98 B8.67 32.91 le.e3 270 56 PEAK 1 2437.80 188,12 ------ ---e-- 95.53 26.68 8.85 32.97 1e.83 270 56 PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
105, 105, !
875 875
00 / 0.0
/ AVG_54
52! 52!
%0 4 e .
1 1
Avg
310 13354 23608 13862 uns ui1 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Detector & PEAK Detector : PEAK
tode 12 Mode 12
Setting @ 14.5 Setting @ 14.5
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2361.56 39,17 54.80 -14.83 26,38 26.98 B8.69 32.91 l.83 270 56 AVERAGE 1 2437.80 185.26 ------ ------ 92.67 26.68 8.85 32.97 18.83 270 56 AVERAGE
TEL: 886-3-327-0868 Page Number : C11 of C68

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

3 oLevel [BuVim)

1225

\\ PLAK_BE 74
70

Peak Blank

u31 2405 24622 U748 1874 2500
Frequency (MHz)

Site + B3CH21-HY

Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Detector : PEAK

Mode  :2

Setting @ 14.5

Plane @ Y with Adapter

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg
1 2492.38 50,37 74.80 -23.63 37.68 26.78 8.9 33.00 l.e3 270 56 PEAK

3 oLevel [BuVim)

N

\ AVG_BE_54
52!

Avg Blank

u31 2405 24622 U748 1874 2500
Frequency (MHz)

Site + B3CH21-HY

Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Detector : PEAK

Mode  :2

Setting @ 14.5

Plane  : Y with Adapter

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg
1 2483.81 39.53 54.80 -14.47 26.92 26.64 B8.94 33.00 l0.83 270 56 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C12 of C68
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Pol. Vertical Fundamental
nLevel {dBuVim) nLevel (dBuVim)

1225 1225

105, 105, !

875 875

/ PEAK T4,
00 00
22 e " . 4 2 m— e b
e Lot Sl s e At
350 350
1 1
Peak
310 13354 23608 uns U1 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
tode 12 Mode 12
Setting @ 14.5 Setting @ 14.5
Plane @ Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg

PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2347.21 50.63 74.00 -23.37 37.97 26.87 B.66 32.98 10.83 268 360 PEAK 1 2437.80 185.64 ------ ------ 93.85 26.68 8.85 32,97 10.83 268  36B PEAK
nLevel {dBuVim) nLevel (dBuVim)

1225 1225

105 105 1

875 875

00 / 0.0

/ AVG_54
52! 52!
1 i [ — ]
%0 4 e —
1 1
Avg
310 13354 23608 13862 uns U1 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3ALBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Detector & PEAK Detector : PEAK
tode 12 Mode 12
Setting @ 14.5 Setting @ 14.5
Plane @ Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg

1 2368.17 39.13 54.00 -14.87 26.32 27.08 B.69 32.91 10.83 268 360 AVERAGE 1 2437.80 182,97 ------ ------ 90.38 26.68 8.85 32,97 10.83 268  36@ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C13 of C68



ssamanas. FCC RADIO TEST REPORT Report No. : FR532004

Pol. Vertical Fundamental
m Level {dBuV/m)
1225
105,
875
PEAK_BE 74
00
51' b Ao o " 1
35,
1
Peak Blank
uin U406 14622 24148 LR 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Detector & PEAK
tode 12
Setting @ 14.5
Plane @ Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg
1 2497.48 52,08 74.00 -21.92 39.39 26,78 B8.97 33.01 10.83 268 360 PEAK
m Level {dBuV/m)
1225
105,
lerf\
00
\ AVG_BE_54
52!
1
350
1
Avg Blank
uin U406 14622 24148 LR 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3AIBEN 240711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Detector & PEAK
tode 12
Setting @ 14.5
Plane  : Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg
1 248450 39.44 54.00 -14.56 26.82 26,65 B8.94 33.00 10.83 268 360 AVERAGE
TEL: 886-3-327-0868 Page Number : C14 of C68

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Horizontal Vertical
1 4ﬂLm'el(dBu\lJln) 1 4ﬂLtwel(dBu\nln)
1225 1225
1050 1050
875 415
PEAK 74 PEAK 74
00 700
5 N AVG_54) 52 N . AVG_54
) . T J 1 R
WJW R
350, 350
Peak 15 15
AVg 3000 6000. 9000. 12000 15000. 18000 3000 6000. 9000. 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK 74 3m DRHLS-E_LE2CO3ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHL-E_LE2CO3ALBEN 244711 VERTICAL
Mode i 2 Vode 12
Setting : Setting
Plane Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 487400 44.23 74.00 -29.77 32.91 32.35 12.73 418 .4 - -- PEAK 1 4874.00 45.20 74.00 -28.80 33.88 32.35 12.73 .18 0.4 - -- PEAK
2 731108 43.89 74.80 -25.11 32,39 36.72 1595 3671 0.63 - -~ PEAK 2 731108 49.57 74.08 -24.43 32,98 36.72 15.95 3671 @.63 - -- PEAK
3 731100 38.44 54.00 -15.56 21.85 36.72 15.95 3671 0.63 - -~ AVERAGE 3 731108 38.65 54.08 -15.35 22.86 36.72 15.95 36.71 @.63 - -~ AVERAGE
TEL: 886-3-327-0868 Page Number : C15 of C68

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR532004

Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! 4ﬂuwelmﬂll\mn)
1225 1225
b5 15
100 00
10.6G AVG_54 AVG_54
525 525
~ 18G I S I e, ] - |
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHIL-HY Site : @3CHIL-HY
Condition: AVG 54 3n DRHIS-E LELCO3ALEEN 240711 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCO3ALEEN 246711 VERTICAL
Mokt i1 ode i1
Setting Setting
Plane Plane
TEL: 886-3-327-0868 Page Number : C16 of C68

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Horizontal Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
875 875
\ PEAK_BE 74 PEAK T4,
00 M 00
1
52 [ e Ly 52, i - b i
ol it e
350 350
1 1
Peak
152 U506 4712 24848 4024 2500 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode 13 Mode 13
Setting @ 14.5 Setting @ 145
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2483.66 55.43 74.80 -18.57 42.82 26.64 B8.94 33.00 l10.83 182 AL PEAK 1 2462.80 188,59 ------ ------ 96.14 26.50 8.99 32.98 10.83 1R AL PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
875 875
00 0.0
52 AVG_BE_54 AVG_54
52!
ey J‘
%0 ™ 4 s ——
1 1
Avg
152 U506 4712 24848 4024 2500 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode 13 Mode 13
Setting @ 14.5 Setting @ 145
Plane @ Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 248351 47.14 54.80 -6.86 34,53 26.64 B8.94 33.00 l10.83 182 A1 AVERAGE 1 2462.80 186,09 ------ ------ 93.64 26.50 8.99 32.98 10.83 1R A1 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C17 of C68



ssamanas. FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Vertical Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
—
875 875
PEAK_BE 74 PEAK T4,
00 00
\M“ﬁ 1 .
& T - 2 " " Ittt ibiasb |
350 350
1 1
Peak
152 U506 4712 2 4024 2500 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode 13 Mode 13
Setting @ 14.5 Setting @ 145
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2483.58 52.83 74.80 -21.17 48.22 26.64 B8.94 33.00 l10.83 251 @ PEAK 1 2462.80 186,63 ------ ------ 94.18 26,50 8.99 32,98 1e.83 251 @ PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
105, 105,
|
875 875
00 0.0
52 \ AVG_BE_54 AVG_54
52!
35, %
1 1
Avg
152 U506 4712 2 4024 2500 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3AIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode 13 Mode 13
Setting @ 14.5 Setting @ 145
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2483.51 44.46 54.80 -9.54 31.85 26.64 B8.94 33.00 l10.83 251 @ AVERAGE 1 2462.80 183.51 ------ ------ 91.87 26.5@ 8.89 32,98 10.83 251 @ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C18 of C68




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Horizontal Vertical
1 4ﬂL&'ﬂ%I«IB!l\mn) 1 HLmemmnn)
1205 1225
1050, 1050,
875 415
PEAK 74 PEAK 74
00 700
4 AVG_54) AVG_54
52! u A 52! . it
380! 365.0!
Peak 115 175
AVg 3000 6000. 9000. 12000, 15000 18000 3000 9000. 12000, 15000 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3A1BEN_248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CA3AIBEN_ 248711 VERTICAL
tode i3 tode 13
Setting Setting
Plane Plane
Limit Read  Ant Cable Preamp  Aux APos  TPos At Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Level Factor  Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBuw/ dB/m B B dB m deg Mz dBuV/m dBuv/m dguw dBfm A dB B o deg
1 492408 49.57 74.60 -24.43 38.63 32.54 12,78 34.19 @.41 166 58 PEAK 1 492408 50.86 74.00 -23.94 38.52 32.54 12.78 34.19 @.41 369 166 PEAK
2 492408 43.37 54.00 -10.63 31.83 .54 12.78 419 @.41 166 58 AVERAGE 2 492408 44.13 54.08 -9.67 32.59 32,54 12.78 34.19 6.41 369 166 AVERAGE
3 7386.08 49.22 74.00 -24.78 32.43 36.80 16.84 36.77 @.72 - -~ PEAK 3 7386.08 48.50 74.08 -25.41 31.80 36.80 16.84 36.77 @.72 - -- PEAK
4 7336.08 38.34 54.80 -15.66 21.55 36.80 16.84 36.77 0.72 - -~ AVERAGE 4 7386.08 38.28 54.88 -15.72 21.49 36.80 16.84 36.77 8.72 - -~ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C19 of C68




ssamanas. FCC RADIO TEST REPORT Report No. : FR532004

Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! 4ﬂuwelmﬂll\mn)
1225 1225
b5 15
100 00
10.6G AVG_54 AVG_54
525 525
~ 18G - T R e IR |
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHIL-HY Site : @3CHIL-HY
Condition: AVG 54 3n DRHIS-E LELCO3ALEEN 240711 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCO3ALEEN 246711 VERTICAL
okt i3 ode i3
Setting Setting
Plane Plane
TEL: 886-3-327-0868 Page Number 1 C20 of C68

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR532004

Pol. Horizontal Fundamental
nLevel {dBuVim) nLevel (dBuVim)

1225 1225

105, M 105,

875 875

PEAK T4,
00 00
L

52 [ n Abdciport it . Ty iy 52 i " WWW-WWM e &

350 350

1 1

Peak
310 3304 23508 [ 3016 U2 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
tode 14 Mode i 4
Setting @ 17.5 Setting @ 17.5
Plane @ Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg

1 2389.46 60,98 74.80 -13.02 43.43 26,78 B8.75 32.93 le.e3 183 23 PEAK 1 2412.80 117,16 ------ ------ lp4.46 26.82 8.80 32,95 1e.e3 183 23 PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
875 (V 875
00 0.0
AVG_54
52! = 52!
30 350 o
1 1
Avg
310 3304 23508 [ 3016 U2 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode  : 4 Mode 14
Setting @ 17.5 Setting @ 17.5
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2389.97 49.18 54.80 -4.82 36.63 26,78 B8.75 32.93 lo.e3 183 23 AVERAGE 1 2412.80 189,78 ------ ------ 97.80 26.82 8.80 32.95 10.83 183 23 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C21 of C68

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Vertical Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, & 105,
875 / 875
PEAK T4,
00 00
A
w "
528, » P %2 ottt s ) -
350 350
1 1
Peak
310 3304 23508 [ 3016 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
tode 14 Mode i 4
Setting @ 17.5 Setting @ 17.5
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2389.56 S6.41 74.80 -17.59 43.86 26.78 B8.75 32.93 le.e3 237 @ PEAK 1 2412.80 112,03 ------ ------ 99.33 26.82 8.80 32.95 1e.e3 237 @ PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
105, 105,
875 [\/\ 875
00 / 0.0
AVG_54
52! 52!
L
A |
350 350
1 1
Avg
310 3304 23508 [ 3016 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3ALBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode  : 4 Mode 14
Setting @ 17.5 Setting @ 17.5
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2389.97 46.45 54.80 -7.55 33.99 26.78 B8.75 32.93 le.e3 237 @ AVERAGE 1 2412.80 184,06 ------ ------ 91.36 26.82 8.80 32.95 1e.83 237 @ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C22 of C68



ssamanas. FCC RADIO TEST REPORT Report No. : FR532004

Pol. Horizontal Vertical
1 4ﬂLe\'el{llBu\mn) 1 4ﬂLtwel{llBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG 54 R AVG_54
~ 1 it R T J 1 . st e e A =
ot A P
II:II 380!
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK 74 3m DRHLS-E_LE2CO3ALBEN 248711 HORIZONTAL Condition: PEAK_74 3m DRHL-E_LE2CG3ALBEN 244711 VERTICAL
Mode i 4 Mode i 4
Setting : Setting
Plane Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m B dBw dB/m B B B m deg MHz dBuv/m dBuv/m B dBwv dB/m B B dB  m deg
1 482408 46.60 74.00 -28.60 34.82 32.25 12.68 34.18 0.43 119 27 PEAK 1 482408 46.86 74.08 -27.94 34.88 32.25 12.68 34.18 0.43 340 176 PEAK
2 4B24.08 35.89 54.0@ -18.11 24.71 3.5 12.68 34.18 0.43 119 27 AVERAGE 1 482408 36.42 54.08 -17.58 25.24 32.25 12.68 34.18 .43 340 176 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C23 of C68

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR532004

Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! 4ﬂuwelmﬂll\mn)
1225 1225
b5 15
100 00
10.6G AVG_54 AVG_54
525 525
~18G rer e e
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHIL-HY Site : @3CHIL-HY
Condition: AVG 54 3n DRHIS-E LELCO3ALEEN 240711 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCO3ALEEN 246711 VERTICAL
okt 4 ode 4
Setting Setting
Plane Plane
TEL: 886-3-327-0868 Page Number 1 C24 of C68

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Horizontal Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225 g
105, 105,
875 / 875
PEAK T4,
00 MJ,,V 00
52 . " Aww“‘/b 52 - L o oot
po RTEREE
350 350
1 1
Peak
310 13354 23608 13862 uns U1 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode i 5 Mode i 5
Setting @ 18 Setting : 18
Plane Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2368.67 5.65 74.80 -23.35 37.85 26.99 B8.69 32.91 l.e3 148 34 PEAK 1 2437.80 115.58 ------ ------ 182.94 26.66 8.84 32,97 10.83 148 34 PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
875 { 875
00 / 0.0
AVG_54
52! 52!
1 e - L_«—f—w-—m——-
%0 4 S
1 1
Avg
310 13354 23608 13862 uns U1 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode i 5 Mode i 5
Setting @ 18 Setting : 18
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2389.76 39.77 54.80 -14.23 27.22 26.78 B8.75 32.93 lo.e3 148 34 AVERAGE 1 2437.80 188,05 ------ ------ 95.50 26.64 8.84 32.96 10.83 148 34 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR532004

Pol. Horizontal Fundamental
m Level {dBuV/m)
1225
1 T
AN
PEAK_BE 74
70,
700 g W
52, “henrag e P E] oy
35,
1
Peak Blank
uin U406 14622 24148 LR 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Detector & PEAK
Mode i 5
Setting @ 18
Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg
1 249213 5.68 74.80 -23.40 37.91 26.78 8.9 33.00 l0.83 148 34 PEAK
m Level {dBuV/m)
1225
105,
o
00 \
R AVG_BE_54
52!
| 1
350
1
Avg Blank
uin U406 14622 24148 LR 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Detector & PEAK
Mode i 5
Setting @ 18
Plane  : Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg
1 2483.56 39.93 54.80 -14.67 27.32 26.64 B8.94 33.00 l0.83 148 34 AVERAGE
TEL: 886-3-327-0868 Page Number : C26 of C68

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Vertical Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225 ]
105, e 105,
875 / 875
PEAK T4,
00 fﬂ/"‘f 00
52! wa“ﬂ 52 e | bt
Pt
350 350
1 1
Peak
310 13354 23608 uns U1 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode i 5 Mode i 5
Setting @ 18 Setting : 18
Plane @ Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2326.64 50.62 74.80 -23.38 37.93 26.93 B8.62 32.89 l.e3 280 14 PEAK 1 2437.80 114,24 ----- -ooee 181.69 26.64 8.84 32,96 10.83 200 14 PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
105, 105, 1
875 (\/\ 875
00 J 0.0
AVG_54
52! 52!
- L e
30 —— %0 e
1 1
Avg
310 13354 23608 uns U1 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3ALBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode i 5 Mode i 5
Setting @ 18 Setting : 18
Plane @ Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2389.88 39.48 54.80 -14.52 26.93 26.78 B8.75 32.93 l10.83 280 14 AVERAGE 1 2437.80 185.87 ------ ------ 93.32 26.64 8.84 32.96 10.83 200 14 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
m Level {dBuV/m)
1225
1 P
o\
PEAK_BE 74
T ™,
700 e %
52 sy A A ! - V|
35,
1
Peak Blank
uin U406 14622 24148 LR 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto
Detector & PEAK
Mode i 5
Setting @ 18
Plane  : Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg
1 248375 50,38 74.80 -23.70 37.69 26.64 B8.94 33.00 l0.83 200 14 PEAK
m Level {dBuV/m)
1225
105,
1 ff‘x_/-\
875
00 \
o ! AVG_BE 54
T 1
350
1
Avg Blank
uin U406 14622 24148 LR 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3ALBEN 240711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Detector & PEAK
Mode i 5
Setting @ 18
Plane @ Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg
1 2483.87 39.71 54.80 -14.29 27.19 26.64 B.94 33.00 l10.83 200 14 AVERAGE
TEL: 886-3-327-0868 Page Number : C28 of C68

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 HLeveumvnn) 1 Hmeumvnn)
1205 1225
1050, 1050,
875 415
PEAK 74 PEAK 74
00 700
3 AVG_54) . . AVG_54]
52! T - N b 52! PPy
e e
N L
360! 365.0!
Peak 115 175
Avg 3000 6000. 9000. 12000, 15000 18000 3000 6000. 9000. 12000, 15000 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3A1BEN_248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CA3AIBEN_ 248711 VERTICAL
tode i 5 tode i 5
Setting Setting
Plane ¢ Plane
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4874.08 47.33 74.00 -26.67 36.61 3.3 12.73 .13 @42 333 97 PEAK 1 487408 49.41 74.00 -24.59 38.89 32,35 12.73 34.18 @.42 316 187 PEAK
2 487408 36.69 54.88 -17.31 25.37 3.3 12.73 .18 e.42 333 97 AVERAGE 2 4874.08 38.58 54.08 -15.42 27.26 32.35 12.73 3418 0.42 316 187 AVERAGE
3 7311.08 50.65 74.80 -23.35 34.86 36.72 15.95 3671 @.63 386 126 PEAK 3 731L.0@ 52.21 74.08 -21.79 35.62 36.72 15.95 36.71 @.63 285 171 PEAK
4 73108 48.70 54.60 -13.32 24.11 36.72 1595 36.71 0.63 386 126 AVERAGE 4 731108 42.44 5488 -11.56 25.85 36.72 15.95 36.71 @.63 285 71 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C29 of C68

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! 4ﬂuwelmﬂll\mn)
1225 1225
b5 15
100 00
10.6G AVG_54 AVG_54
525 525
~18G L i o mtnrren ] PR
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHIL-HY Site : @3CHIL-HY
Condition: AVG 54 3n DRHIS-E LELCO3ALEEN 240711 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCO3ALEEN 246711 VERTICAL
okt :5 ode 5
Setting Setting
Plane Plane
TEL: 886-3-327-0868 Page Number : C30 of C68

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :

FR532004

Pol. Horizontal Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
[t
105 e 105
875 \ 875
PEAK_BE 74 PEAK T4,
700 AN . — 700 ‘ B
| i
g
51' w bl i, " A 52' par T . -
350 350
1 1
Peak
152 U506 4712 2 4024 2500 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode i 6 Mode i 6
Setting @ 17.5 Setting @ 17.5
Plane @ Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2483.58 61.58 74.80 -12.50 43.89 26.64 B8.94 33.00 l10.83 176 19 PEAK 1 246280 117,84 ------ ------ lp4.60 26.50 8.89 32,98 10.83 176 19 PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
875 \ 875
00 \ 09
52 \ AVG_BE_54 AVG_54
52!
T
. H—-\-""‘-—_\_\_ - _,_,__m.——-v—‘-'—'_"_m_”_"_'w
1 1
Avg
152 U506 4712 24848 4024 2500 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode i 6 Mode i 6
Setting @ 17.5 Setting @ 17.5
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2483.51 50.48 54.80 -3.52 37.87 26.64 B8.94 33.00 l10.83 176 19 AVERAGE 1 246280 189,23 ------ ---e-- 96.79 26.50 8.89 32.98 10.83 176 19 AVERAGE
TEL: 886-3-327-0868 Page Number : C31 of C68

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Vertical Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
1050/ e 15
875 \ 875
PEAK_BE 74 PEAK T4,
00 . 00 |
MWWM
2 e 1 - D ——— —
e
350 350
1 1
Peak
152 U506 4712 24848 4024 2500 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode i 6 Mode i 6
Setting @ 17.5 Setting @ 17.5
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 243480 59.79 74.80 -14.21 47.18 26.64 B8.94 33.00 lo.83 232 @ PEAK 1 246280 111,71 ------ ------ 99.26 26.50 8.99 32.98 10.83 2% @ PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
105, 105, !
[ e
875 875
00 \ 0.0
52 AVG_BE_54 AVG_54
52!
[
- I A
30 350 ]
1 1
Avg
152 U506 4712 24848 4024 2500 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3ALBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode i 6 Mode i 6
Setting @ 17.5 Setting @ 17.5
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 248351 47.78 54.80 -6.22 35.17 26.64 B8.94 33.00 l0.83 232 @ AVERAGE 1 2462.80 185.02 ------ ------ 92,58 26.50 8.89 32.98 1e.83 2% @ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C32 of C68
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Pol. Horizontal Vertical
1 HL&\'&I(IIB!IVJIH) 1 4ﬂuwel(llBll\llln)
1205 1225
1050, 1050,
875 415
PEAK 74 PEAK 74
00 700
52 4 3 " AVG 54 . 1 AVG 54
- T T g
e gt
by o,y W,«W
380! 365.0!
Peak 115 175
Avg 3000 6000. 9000. 12000, 15000 18000 3000 6000. 9000. 12000, 15000 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3A1BEN_248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CA3AIBEN 246711 VERTICAL
Mode i 6 Mode i 6
Setting Setting
Plane ¢ Plane
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 492408 50.23 74.00 -23.7] 38.69 32,54 12.78 34.19 @.41 330 184 PEAC 1 492408 53.60 74.00 -20.40 42.66 32.54 12.78 34,19 @.41 349 192 PEAK
2 492408 39.17 54.60 -14.83 27.63 32.54 12,78 3419 0.41 350 184 AVERAGE 2 492408 42,27 54.88 -11.73 36.73 32.54 12.78 3419 6.41 349 192 AVERAGE
3 7386.00 50.19 74.80 -23.81 33.48 36.80 16.84 36.77 @.72 206 194 PEAK 3 7386.08 52.72 74.08 -21.28 35.93 36.80 16.84 36.77 @.72 269 173 PEAK
4 733608 48.37 54.80 -13.63 23.58 36.80 16.84 36.77 0.72 206 194 AVERAGE 4 7386.08 42.07 54.00 -11.93 25.28 36.80 16.84 36.77 8.72 269 173 AVERAGE
TEL: 886-3-327-0868 Page Number : C33 of C68

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! 4ﬂuwelmﬂll\mn)
1225 1225
b5 15
100 00
10.6G AVG_54 AVG_54
525 525
~18G a1 R R —
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHIL-HY Site : @3CHIL-HY
Condition: AVG 54 3n DRHIS-E LELCO3ALEEN 240711 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCO3ALEEN 246711 VERTICAL
okt 6 lode 6
Setting Setting
Plane Plane
TEL: 886-3-327-0868 Page Number : C34 of C68

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

Level (dBuvim) Level [dBuvim)

1225 1225 ]

106, M 105,

875 / 875
PEAK_74

0.0 % 0.0

1 ,,,Mﬂ‘/
52! S - 52! o .
A |yt [ T D oy o
17. 17
Peak
pxil] 23304 23508 1.2 2016 w12 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH21-HY

Condition: PEAK BE_74 3m DRH13-E_LE2CM3A1BEN 248711 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Detector : PEAK

Site + B3CH2L-HY

Condition: PEAK 74 3m DRHLB-E_LE2CB3AIBEN 248711 HORIZONTAL
+ RB:1060.080kHz VBI:3000. B0BkHZ SHT:Auto

Detector & PEAK

tode 17 Mode 17
Setting @ 17.5 Setting @ 17.5
Plane @ Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg

1 2389.76 60,21 74.00 -13.79 47.66 26.78 B.75 32.93 10.83 164 23 PEAK 1 2412,00 114,13 ------ ---ee- 101.43 26,82 B.88 32,95 10.e3  led 23 PEAK
- Level (dBuVim) - Level (dBuvim)

1228 1225

106, 105,

a75) rﬂ a74)

704 704

,_/ AVG_54
52!

h AT |V v —
30 350 S e e
1 1
Avg
310 3304 23508 [ 3016 U2 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Detector & PEAK Detector : PEAK
tode 17 Mode 17
Setting @ 17.5 Setting @ 17.5
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg

1 2389.97 43,23 54.80 -5.77 35.68 26.78 B8.75 32.93 l10.83 164 23 AVERAGE 1 2412.80 183,91 ------ ------ 91.21 26.82 8.80 32.95 10.83 184 23 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C35 of C68
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Pol. Vertical Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
875 /Lv‘ 875
PEAK T4,
00 00
1 »W“‘/
.
52 — » Aot o 52 ) ] Rt et
—
350 350
1 1
Peak
310 3304 23508 [ 3016 U2 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
tode 17 Mode 17
Setting @ 17.5 Setting @ 17.5
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg

1 2389.76 55.40 74.00 -13.60 42.85 26,79 875 32.93 10.63 261 @ PEMK 1 2412,80 188,17 ------ ------ 95.54 26,74 8.81 32.95 10.03 261 @ PEAK
Level (dBuvim) Level [dBuvim)
1225 1225
106, 105,
875 r,d— 875
0.0 0.0
AVG_54
52! 52!
1 I
340 350 SO e S
17. 17
Avg
pxil] 23304 23508 1.2 2016 w12 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH21-HY

Condition: AVG_BE 54 3m DRHLS-E_LE2CA3ALBEN 240711 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Detector : PEAK

Mode 7

Setting @ 17.5

Plane  : Y with Adapter

Site & B3CH21-HY

Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 VERTICAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto

Detector & PEAK

Mode i 7

Setting @ 17.5

Plane Y with Adapter

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg

PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2389.97 43.74 54.80 -10.26 31,19 26.78 B8.75 32.93 10.83 261 @ AVERAGE 1 2412.80 99.59 ------ ---e-- 86.89 26.82 8.80 32.95 10.83 261 @ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Horizontal Vertical
1 HL&V&I{IIB!IVJIH) 1 HL&V&I{IIBIIVJIH)
1225 1225
815 815
PEAK_74) PEAK 74
700 0.0,
AVG 54 ) VG 54
525 : - e 525 1 ; S
W”W |, bt
30 3540
Peak
115 115
Avg
3000 6000. 9000 12000, 15000, 18000 3000 6000. 9000, 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH2L-HY
Condition: PEAK 74 3m DRH1B-E_LE2CA3ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CA3ALBEN 246711 VERTICAL
tode :7 tode i 7
Setting : Setting
Plane Plane
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBu/m B dBw dB/m  dB  dB  dB m  deg Mz dBuV/m dBuV/m  dB dBw dB/m  d8  dB oAb m  deg
1 482408 43.70 74.00 -30.30 32.52 .25 12.68 34.18 0.43 - -- PEAK 1 482408 45.17 74.00 -28.83 33.99 32.25 12.68 34.18 0.43 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C37 of C68
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! 4ﬂuwelmﬂll\mn)
1225 1225
b5 15
100 00
10.6G AVG_54 AVG_54
525 525
~ 18G e [ — e
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHIL-HY Site : @3CHIL-HY
Condition: AVG 54 3n DRHIS-E LELCO3ALEEN 240711 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCO3ALEEN 246711 VERTICAL
okt 7 ke 7
Setting Setting
Plane Plane
TEL: 886-3-327-0868 Page Number : C38 of C68

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR532004

8
Mode Band Edge - L
2400-2483.5_802.11n HT20_CHO06_2437MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225 ]
105.0) 1050
875 875
PEAK T4
00 00
525, 1 " " i A L 525 M
350 350
175 175
Peak
310 13354 13608 13862 uMs U1 1000 1400. 1800. 2200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3A1BEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB3AIBEN 240711 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz ST:Auto
Detector : PEAK Detector : PEAK
Mode i 8 Mode i 8
Setting : 17.5 Setting : 17.5
Plane @ Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2312.67 50.29 74.80 -23.71 37.62 26.93 8.59 32.8% lo.e3 147 27 PEAK 1 2437.80 114,16 ------ ------ 1p1.66 26.60 B8.83 32.96 10.83 147 27 PEAK
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 ]
875 875
00 00
AVG_54
525 525 k’_____“m__,
| I .
350 350
175 175
Avg
310 13354 13608 13862 uMs ui1 1000 1400. 1800. 2200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN_ 248711 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SHT:Auto
Detector : PEAK Detector : PEAK
Mode i 8 Mode i 8
Setting : 17.5 Setting : 17.5
Plane @ Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2389.76 39.52 54.80 -14.48 26.97 26.78 8.75 32.93 lo.e3 147 27 AVERAGE 1 2437.80 183,29 ------ ---e-- 99.73 26.66 B8.84 32.97 10.03 147 27 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C39 of C68
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Pol. Horizontal Fundamental
m Level {dBuV/m)
1225
P
IR
PEAK_BE 74
70,
700 WM“"”%W
52! P ;
35,
1
Peak Blank
uin U406 14622 24148 LR 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Detector & PEAK
Mode i 8
Setting @ 17.5
Plane @ Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg
1 2496.54 50.65 74.80 -23.35 37.96 26.78 8.97 33.01 le.e3 147 27 PEAK
m Level {dBuV/m)
1225
105,
R
875
00 \
52 P—— AVG_BE_54
—— 1
350
1
Avg Blank
uin U406 14622 24148 LR 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Detector & PEAK
Mode i 8
Setting @ 17.5
Plane  : Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg
1 2483.68 39,79 54.80 -14.21 27.18 26.64 B.94 33.00 le.e3 147 27 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C40 of C68

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, et 105,
875 / 875
PEAK T4,
00 00
525, " . ! e 52, oy Sttt | g i
" ki
350 350
1 1
Peak
310 13354 23608 uns U1 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode i 8 Mode i 8
Setting @ 17.5 Setting @ 17.5
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg

PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2387.98 5.36 74.80 -23.64 37.8L 26,78 B8.75 32.93 l10.83 255 @ PEAK 1 2437.80 189,69 ------ ------ 97.88 26.76 8.85 32,97 18.83 255 @ PEAK
nLevel {dBuVim) nLevel (dBuVim)

1225 1225

105, 105, 1

875 r_h 875

00 / 0.0

AVG_54

52! 52!

%0 4 e —

1 1

Avg
310 13354 23608 13862 uns U1 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3ALBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode i 8 Mode i 8
Setting @ 17.5 Setting @ 17.5
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg

1 2368.42 39,16 54.80 -14.84 26,35 27.08 B.69 32.91 10.83 255 @ AVERAGE 1 2437.80 181,78 ------ ------ 89.14 26,66 B8.84 32,97 10.83 255 @ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental

3 oLevel [BuVim)

1225

PLAK_BE 74

Peak Blank

u31 2405 24622 U748 1874 2500
Frequency (MHz)

Site + B3CH21-HY

Condition: PEAK BE 74 3m DRH13-E_LE2CA3A1BEN 248711 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Detector : PEAK

Mode i 8
Setting @ 17.5
Plane  : Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg
1 2486.64 50.51 74.80 -23.49 37.86 26.67 B8.95 33.00 l10.83 255 @ PEAK

3 oLevel [BuVim)

0 AVG_BE 54
\\m___h 1
%
17!
Avg Blank
u37 405 U522 U8 u874 2500
Frequency (MHz)

Site + B3CH21-HY

Condition: AVG_BE 54 3m DRHLS-E_LE2CA3ALBEN 240711 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Detector : PEAK

Mode i 8

Setting @ 17.5

Plane  : Y with Adapter

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg
1 2483.87 39.37 54.80 -14.63 26.76 26.64 B8.94 33.00 10.83 255 @ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C42 of C68



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Horizontal Vertical
1 HLmumvnn) 1 Hmeumvnn)
1205 1225
1050, 1050,
875 415
PEAK 74 PEAK 74
00 700
A AVG_54) AVG_54
52! 1 . o 52! o rsraa AT
Www’*“""’ L e
360! 365.0!
Peak 115 175
Avg 3000 6000. 9000. 12000, 15000. 18000 3000 6000. 9000. 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3A1BEN_248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CA3AIBEN_ 248711 VERTICAL
tode i 8 tode i 8
Setting Setting
Plane Plane
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4874.08 46.39 74.00 -27.61 35.67 3.3 12.73 .18 e.42 I8l 81 PEAK 1 4874.08 48.44 74.06 -25.56 37.12 32.35 12.73 34.18 @.42 299 162 PEAK
2 4874.08 35.99 54.00 -18.10 24.58 32.35 12.73 418 @.42 I8l 81 AVERAGE 2 4874.08 37.80 54.08 -17.0@ 25.68 32.35 12.73 34.18 6.42 299 162 AVERAGE
3 731108 48.57 74.00 -25.43 31.98 36.72 1595 3671 @.63 - -- PEAK 3 731108 49.89 74.08 -24.91 32,58 36.72 15.95 3671 @.63 - -- PEAK
4 731108 38.52 54.80 -15.48 21.93 36.72 1595 3671 0.63 - -~ AVERAGE 4 731L.08 38.57 54.88 -15.43 21.98 36.72 15.95 3671 .63 - -~ AVERAGE
TEL: 886-3-327-0868 Page Number 1 C43 of C68

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! 4ﬂuwelmﬂll\mn)
1225 1225
b5 15
100 00
10.6G AVG_54 AVG_54
525 525
~18G T s =
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHIL-HY Site : @3CHIL-HY
Condition: AVG 54 3n DRHIS-E LELCO3ALEEN 240711 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCO3ALEEN 246711 VERTICAL
okt 8 ode i
Setting Setting
Plane Plane
TEL: 886-3-327-0868 Page Number 1 C44 of C68

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :

FR532004

Pol. Horizontal Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225 ]
T callhaa 15
875 \ 875
PEAK_BE 74 PEAK T4,
0 M‘“‘m — 700 -
"me
52! T v 52 : & mhomd
itk
350 350
1 1
Peak
152 U506 4712 2 4024 2500 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode 19 Mode 19
Setting @ 17.5 Setting @ 17.5
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2483.81 61.49 74.80 -12.51 43.88 26.64 B8.94 33.00 l10.83 160 21 PEAK 1 246280 112,87 ------ ------ 1e0.42 26.50 8.98 32,98 10.83 160 21 PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
105, 105,
!
875 \ 875
00 \ 0.0
52 \ AVG_BE_54 AVG_54
52!
o
~— N | S —
30 %0 S
1 1
Avg
152 U506 4712 24848 4024 2500 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode 19 Mode 19
Setting @ 17.5 Setting @ 17.5
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2483.51 49.57 54.80 -4.43 36.96 26.64 B8.94 33.00 10.83 160 21 AVERAGE 1 2462.80 184,68 ------ ------ 92.16 26.50 8.89 32.98 10.83 160 21 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C45 of C68

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Vertical Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105 gl 105,
875 \ 875
PEAK_BE 74 PEAK T4,
9 WM 74 ‘
1
52! - . . 52! — — =
st s M
350 350
1 1
Peak
152 U506 4712 24848 4024 2500 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode 19 Mode 19
Setting @ 17.5 Setting @ 17.5
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 248412 57.81 74.80 -16.19 45.20 26.64 B8.94 33.00 l.83 242 @ PEAK 1 2462.80 189,92 ------ ------ 97.41 26.58 8.88 32.98 10.83 22 @ PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
106, 105, 1
T —
875 W 875
00 \ 0.0
9 AVG_BE_54 AVG_54
52!
—— OO DU | O
30 350 |
1 1
Avg
152 U506 4712 24848 4024 2500 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3ALBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Detector & PEAK Detector : PEAK
Mode 19 Mode 19
Setting @ 17.5 Setting @ 17.5
Plane  : Y with Adapter Plane Y with Adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m dB dB B o dy
1 2483.51 46,25 54.80 -7.75 33.64 26.64 B8.94 33.00 lo.e3 242 @ AVERAGE 1 2462.80 182,57 ------ ------ 98.13 26,50 8.89 32.98 10.83 22 @ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Pol. Horizontal Vertical
1 4ﬂLe\'el(llB!l\mn) 1 4ﬂuwel(llBll\mn)
1205 1225
1050, 1050,
875 415
PEAK 74 PEAK 74
00 700
52 AVG, 52 AVG 54
K s F: i
WWW"'M | g b
380! 368.0!
Peak 115 175
Avg 3000 6000. 9000. 1 15000 18000 3000 6000. 9000. 12000, 15000 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3A1BEN_248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CA3AIBEN_ 248711 VERTICAL
tode 19 tode 19
Setting Setting
Plane Plane
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 492408 43.86 74.00 -25.14 37.32 .54 12.78 34.19 @.41 183 238 PEAC 1 492408 52.21 74.08 -21.79 46.67 32,54 12.78 34,19 @.41 349 178 PEAC
2 492408 38.50 54.68 -15.48 26,98 32.54 12.78 3419 @.41 163 233 AVERAGE 2 492408 48.78 54.08 -13.22 29.24 32,54 12.78 3419 6.41 349 178 AVERAGE
3 7386.00 48.82 74.00 -25.18 32.83 36.80 16.84 36.77 @.72 - -~ PEAK 3 7386.08 48.66 74.08 -25.34 31.87 36.80 16.84 36.77 @.72 - -- PEAK
4 7336.08 39.57 54.80 -14.43 22.78 36.80 16.84 36.77 0.72 - -~ AVERAGE 4 7386.08 39.49 54.08 -14.51 22.70 36.80 16.84 36.77 8.72 - -~ AVERAGE
TEL: 886-3-327-0868 Page Number 1 C47 of C68

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! 4ﬂuwelmﬂll\mn)
1225 1225
b5 15
100 00
10.6G AVG_54 AVG_54
525 525
~ 18G S |
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHIL-HY Site : @3CHIL-HY
Condition: AVG 54 3n DRHIS-E LELCO3ALEEN 240711 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCO3ALEEN 246711 VERTICAL
Mokt 9 lode 9
Setting Setting
Plane Plane
TEL: 886-3-327-0868 Page Number : C48 of C68

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105, Ao 105,
10! [.H‘ = 10!
115 815
/ PEAK_74
0.0 1 70.0 |
’/‘r fubo et \
% . . 5 P P ke -
350 350
17! E
Peak
0 23324 21712 23006 un 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.97 66.62 74.00 -7.98 33.47 26,78 B8.75 32.95 10.83 200 41 PEAK 1 2822.00 118,93 ------ ------ 98.23 26.82 8.80 32.95 10.83 200 41 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
T
115 815
0.0 0.0
l} AVG_54
52! 52!
30 %0 e
17! E
Avg
0 23324 21712 23006 un 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.97 5121 54.80 -2.79 33.66 26.78 B.75 32.95 10.83 200 41 AVERAGE 1 282,08 99.77 ------ === §7.07 26.82 ©8.80 32.95 10.03 200 41 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C49 of C68




ssamanas. FCC RADIO TEST REPORT Report No. : FR532004

Pol. Horizontal Fundamental
aglevel 4BV
1225
105
\
\ PEAK_BE 74,
0 A (ot e,
i Y
52 AR sl
3,
17!
Peak Blank
un 1316 532 24688 1844 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2454.89 35.13 74.00 -18.87 42.52 26.64 8.94 33.00 10.03 200 41 PEAK
aglevel 4BV
1225
105
o\
700 \
\—__ AVG_BE 54
52,
— 1
350
17!
Avg Blank
un U316 532 24688 1844 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2483.54 42.95 54.00 -11.65 30.34 26.64 8.%94 33.00 l10.03 200 41 AVERAGE
TEL: 886-3-327-0868 Page Number : C50 of C68

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 ]
MM
115 815
/ \ PEAK_74
0.0 .,/ 70.0 I
1
P! L’lv
5. W 5! it
A n - N ol b PR gl
350 350
17! E
Peak
0 23324 21712 23006 un 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.97 60.64 74.00 -13.36 43.89 26.78 B8.75 32.95 10.83 238 @ PEAK 1 2822.80 183,58 ------ ------ 91.85 26.64 8.82 32.96 10.83 238 @ PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
1
115 815
700 / 700
/ AVG_54
52! 52!
30 %0 B S
17! E
Avg
0 23324 21712 23006 un 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3ALBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.97 47.25 54.80 -6.75 3470 26.78 B8.75 32.95 10.83 238 @ AVERAGE 1 2822.88 95.79 ------ ------ 83.20 26.78 8.8l 32.95 10.03 238 @ AVERAGE
TEL: 886-3-327-0868 Page Number : C51 of C68

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR532004

Pol. Vertical

Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

Peak

Blank

117 U316 24532 24688 21844 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: PEAK BE 74 3m DRH13-E_LE2CA3A1BEN 248711 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 243456 52.62 74.00 -21.33 40.80 26.65 B8.94 33.00 l10.83 238 @ PEAK

3 oLevel [BuVim)

AVG_BE_54
52!

Avg

Blank

117 U316 24532 24688 21844 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: AVG_BE 54 3m DRHIS-E_LE2CA3A1BEN 24711 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2483.54 49,59 54.00 -13.41 27.98 26.64 B8.94 33.00 10.83 238 @ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C52 of C68



ssamanas. FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Horizontal Vertical
1 HLW&I{IIBIIVJIH) 1 HL&V&I{IIBIIVJIH)
1225 1225
815 815
PEAK_74) PEAK 74
700 0.0,
AVG 54 AVG 54
525 ; - e = 525 ; =
WWWW b b o sl
30 3540
Peak
115 115
Avg
3000 6000. 9000 12000. 15000, 18000 3000 6000. 9000, 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH2L-HY
Condition: PEAK 74 3m DRH1B-E_LE2CA3ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CA3ALBEN 246711 VERTICAL
tode i 10 lode i 18
Setting : Setting
Plane Plane
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBu/m B dBw dB/m  dB  dB  dB m  deg Mz dBuV/m dBuV/m  dB dBw dB/m  d8  dB oAb m  deg
1 444,08 44.36 74.00 -29.64 33.13 3.9 1270 418 0.4 - -- PEAK 1 484408 44.46 74.00 -29.54 33.23 3.9 1270 418 0.4 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C53 of C68




ssamanas. FCC RADIO TEST REPORT Report No. : FR532004

Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! 4ﬂuwelmﬂll\mn)
1225 1225
b5 15
100 00
10.6G AVG_54 AVG_54
525 525
~18G i e R —
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHIL-HY Site : @3CHIL-HY
Condition: AVG 54 3n DRHIS-E LELCO3ALEEN 240711 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCO3ALEEN 246711 VERTICAL
Mode 10 lode 10
Setting Setting
Plane Plane
TEL: 886-3-327-0868 Page Number : C54 of C68

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR532004

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ]
1 prafL g, 1 1
115 815
PEAK_74
0.0 A 70.0 |
4 WW \
52 o prewe 52
" o b, T
350 350
17! E
Peak
0 23354 23608 PLIK] w3 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.63 59.36 74.00 -14.64 46.81 26.78 B8.75 32.95 l10.83 133 38 PEAK 1 2437.80 113,30 ------ ------ 160.80 26.60 8.83 32.96 10.3 133 38 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
106, 105, 1
115 r_ 815
700 / 700
j AVG_54
52! 52!
"
,..,...._m_m_..—-—"—""_“"'— L_’w
350 %0 B
17! E
Avg
0 23354 23608 PLIK] w3 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.88 46.26 54.00 -7.74 33.71 26.78 B8.75 32.95 l10.83 133 30 AVERAGE 1 2437.00 102.44 ------ ------ 89.89 26.66 B8.82 32.96 10.83 133 30 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C55 of C68




ssamanas. FCC RADIO TEST REPORT Report No. : FR532004

Pol. Horizontal Fundamental
aglevel 4BV
1225
408, et b Do,
75
\\”w PEAK_BE 74,
700 A\
]
W*m
51' it g
3,
17!
Peak Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2483.56 63.73 74.00 -10.27 51.12 26.64 8.%94 33.00 lo.3 133 3@ PEAK
aglevel 4BV
1225
105
115
0.0
5 T AVG_BE 54
[T
3,
17!
Avg Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2483.56 51.25 54.80 -2.75 33.64 26.64 8.94 33.00 le.3 133 3@ AVERAGE
TEL: 886-3-327-0868 Page Number : C56 of C68

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 1
10! F‘M 10!
115 815
/ PEAK_74
0.0 s 70.0 |
it \
" A
350 350
17! E
Peak
0 23354 23608 23862 PLIK] w3 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 23§7.85 53.35 74.00 -20.65 40.80 26.78 B8.75 32.93 10.83 200 6 PEAK 1 2437.80 105.86 ------ ------ 93.23 26,76 8.87 32.97 10.83 200 6 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105, 105
10! 10! 7
s r s I
700 j 700 ( ‘
J J L AVG_54
52! 52!
S ISR | | S S —
ki3 k1Y s s
17! E
Avg
0 23354 23608 PLIK] w3 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3ALBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.88 41.60 54.00 -12.40 29.85 26.78 B8.75 32.95 10.83 200 6 AVERAGE 1 2437.80 97.49 ------ ------ 84.99 26.66 8.8 32.95 10.03 200 6 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C57 of C68



ssamanas. FCC RADIO TEST REPORT Report No. : FR532004

Pol. Vertical Fundamental
aglevel 4BV
1225
105,
14 m-.m\w——-"-—v.\
75
PEAK_BE 74,
70,
%WWWW"’WW
52, R T T—
3,
17!
Peak Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2483.68 60.22 74.00 -13.78 47.61 26.64 8.%94 33.00 1.3 200 6 PEAK
aglevel 4BV
1225
105
s R
0.0
5 — AVG_BE 54
H-h_h_\\
350
17!
Avg Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3AIBEN 240711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2483.56 47.74 54.80 -6.26 35.13 26.64 @8.94 33.00 10.03 200 6 AVERAGE
TEL: 886-3-327-0868 Page Number : C58 of C68

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR532004

Pol. Horizontal Vertical
1 4ﬂLm'el(dB!l\nln) 1 HLwel(dBn\lnn)
1225 1225
1050 1050
875 415
PEAK 74 PEAK 74
00 700
AVG_54 N AVG_54
525 ] R o 525 7 P
WMWW |t T
350 350
Peak 15 15
AVg 3000 6000. 9000. 12000 15000. 18000 3000 6000. 9000. 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK 74 3m DRHLS-E_LE2CO3ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHL-E_LE2CO3ALBEN 244711 VERTICAL
Mode i 11 Mode i 11
Setting : Setting
Plane Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 4874.00 44.26 74.00 -29.74 32.94 3.35 12.73 418 e.4 - -- PEAK 1 487400 44.72 74.00 -29.28 33.40 32.35 12.73 .18 0.4 - -- PEAK
2 731108 43.60 74.00 -25.40 32.81 36.72 1595 3671 0.63 - -~ PEAK 2 731108 49.28 74.08 -24.72 32.69 36,72 15.95 3671 @.63 - -- PEAK
3 731108 38.45 54.80 -15.55 21.86 36.72 15.95 36.71 0.63 - -~ AVERAGE 3 731108 38.49 54.08 -15.51 21.99 36.72 15.95 36.71 @.63 - -~ AVERAGE
TEL: 886-3-327-0868 Page Number : C59 of C68

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR532004

Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! 4ﬂuwelmﬂll\mn)
1225 1225
b5 15
100 00
10.6G AVG_54 AVG_54
525 525
~ 18G a4 i et
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHIL-HY Site : @3CHIL-HY
Condition: AVG 54 3n DRHIS-E LELCO3ALEEN 240711 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCO3ALEEN 246711 VERTICAL
Mokt i1l Mode i1l
Setting Setting
Plane Plane
TEL: 886-3-327-0868 Page Number 1 C60 of C68

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR532004

PHz dBuv/m dBuv/m  dB  dBuv dB/m  dB  dB

1 2389.95 51.82 74.80 -22.98 38.47 26.78 8.75 32.93 l@.e3

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
115 815
PEAK_74
0.0 70.0
52! ok 52, m
U # - L Al Lttt !
350 350
17! E
Peak
0 23384 23952 1000 1400. 1800. 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VBI:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp Linit Read  Ant Cable Preamp
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m B dB

Site + B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp

PHz dBuv/m dBuv/m  dB  dBuv dB/m  dB  dB

Freq Level Line Margin Level Factor Loss Factor Factor

1 2389.95 49,38 54.80 -13.70 27.75 26.78 8.75 32.93 l@.e3

1 2452.80 109,25 ----=- ------ 9.63 26.78 8.8 3297 10.03
agleve (BuVim) g v [BuVm)
1225 1225
106, 105,
875 875
0.0 0.0
AVG_54

52! 52!

1 g [ ]
350 350 SSSES ——u—an
17. 17

Avg
pxil] 23384 2305.2 1000 1400. 1800. 2200. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH2L-HY
Condition: AVG 54 3m DRH1-E_LE2CA3ALBEN 246711 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp

Freq Level Line Margin Level Factor Loss Factor Factor

PHz dBuV/m dBuv/m  dB dBuV dB/m B dB

1 2452.00 100,54 ------ ------ 88.03 26.58 B8.88 32.95 10.03

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C61 of C68



ssamanas. FCC RADIO TEST REPORT Report No. : FR532004

Pol. Horizontal Fundamental
aglevel 0BV
1225
105 e ey Yt
10! W\
75
PEAK_BE 74,
0 ,
P b
52, o i
3,
17!
Peak Blank
452 4616 U2 24808 21904 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE20A3ALBEN_248711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2454.82 63.46 74.00 -10.54 50.85 26.64 8.94 33.00 le.3 133 3@ PEAK
aglevel 0BV
1225
105
/——____
s Y
0.0
AVG_BE 54
52,
H\\x___m
350
17!
Avg Blank
452 U616 U2 24808 21904 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CA3A1BEN 240711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2483.54 5L.77 54.80 -2.23 39.16 26.64 8.%94 33.00 le.3 133 3@ AVERAGE
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 815
/ PEAK_74
T 70,
00 WM 704
8] i e %2 T NV R B UHIETR S
350 350
17! E
Peak
0 23384 23952 pLYEL] 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CG3AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 233,15 51.64 74.00 -22.36 33.99 26.88 8.6 32.89 10.83 285 29 PEAK 1 2452.80 108.53 ------ ------ 96.85 26,54 8.89 32.98 10.83 285 29 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 1
rdf—”\
115 815
700 ) 700
_j AVG_54
52! 52!
ki3 1 _/ k1Y i gt L_'w
17! E
Avg
0 23384 23952 pLYEL] 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site & B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3ALBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO3AIBEN 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.52 39.37 54.00 -14.63 26.82 26.78 B8.75 32.95 10.83 285 29 AVERAGE 1 2452.00 100,64 ------ ------ 88.09 26.62 B8.88 32,95 10.83 285 29 AVERAGE
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Pol. Vertical Fundamental
aglevel 0BV
1225
105 e
75 “\
PEAK_BE 74,
0.0
52. T W
3,
17!
Peak Blank
452 1616 U2 24808 21904 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA3ALBEN 248711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2454.21 62.00 74.00 -12.60 49.39 26.64 8.%4 33.00 0.3 285 29 PEAK
aglevel 0BV
1225
105
O —
15
0.0
5 AVG_BE 54
==
-\-‘.‘“\-‘-‘-\_‘—\_—NM
350
17!
Avg Blank
452 4616 U2 24808 21904 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CA3ALBEN 240711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2483.54 50.65 54.80 -3.35 33.04 26.64 8.94 33.00 0.3 285 29 AVERAGE
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Pol. Horizontal Vertical
1 HLmI(d&NJm) 1 4ﬂLtwel(dBn\nln)
1225 1225
1050 1050
875 415
PEAK 74 PEAK 74
00 700
5 N AVG_54) 52 AVG_54
9 o 9 Lo o—
Ww»jww |t P
350, 350
Peak 15 15
AVg 3000 6000. 9000. 12000 15000. 18000 3000 6000, 9000. 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK 74 3m DRHLS-E_LE2CO3ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CA3ALSEN 244711 VERTICAL
Mode 112 Mode 112
Setting : Setting
Plane Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 4994.00 44,94 74.00 -29.86 33.54 .42 12.76 3419 e.4l - -- PEAK 1 498400 44,52 74.00 -29.48 33.12 2.2 12.76 3419 e.4l - -- PEAK
2 7356.08 43,95 74.00 -25.85 32.21 36.80 16.80 36.75 0.69 - -~ PEAK 2 7356.08 43.55 74.08 -25.45 31.81 36.80 16.80 36.75 .69 - -- PEAK
3 7356.08 38.27 54.80 -15.73 21,53 36.80 16.80 36.75 0.69 - -~ AVERAGE 3 735608 38.32 54.08 -15.68 21.58 36.80 16.80 36.75 .69 - -~ AVERAGE
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! 4ﬂuwelmﬂll\mn)
1225 1225
b5 15
100 00
10.6G AVG_54 AVG_54
525 525
~ 18G Lt e i
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHIL-HY Site : @3CHIL-HY
Condition: AVG 54 3n DRHIS-E LELCO3ALEEN 240711 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCO3ALEEN 246711 VERTICAL
okt 12 ode 12
Setting Setting
Plane Plane
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Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
0. 0.
A0, B0,
60. 60.
QP| Qp|
0, ] 0, ]
- | - |
I I
0, [ 0, [ .
8
iy
0, 2 5 T 1, i it
;
W 3 it
2. AJM . \I M\ Pt
200 \ N Ly a0y W
10, 100
30 24, 18, 12, 806 1000 30 24, 18, 12, 806, 1000
P eak Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: QP 3m LF_633@38001 241217 HORIZONTAL Condition: QP 3m LF_633038801 241217 VERTICAL
Hode 13 Hode 1B
Setting @ Setting @
Plane Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB  dB B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 dB  om  deg
1 30.80 23.54 48.00 -16.46 30.01 25.33 8.85 32.65 .83 - -~ Peak 1 33.88 33.98 40.00 -6.62 42.55 23.12 8.92 32.64 0.03 - -~ Peak
2 160.81 30.16 43.58 -13.34 45.07 16.84 1.73 32.69 @.01 - -- Peak 2 97.98 29.25 43.58 -14.25 44.73 15.58 1.78 32.69 6.81 - -- Peak
3 264.74 22.45 46.80 -23.55 32.86 20.11 2.84 32.63 0.67 - -- Peak 3 257.95 21.98 46.80 -24.02 31.9¢ 19.83 2.80 32.63 0.08 - -- Peak
4 316,15 30.43 46.00 -15.57 40.49 19.40 3.12 32.65 @.87 - -- Peak 4 58142 26.57 46.8@ -19.43 31.51 23.96 3.92 32.84 0.62 - -- Peak
5 752,65 30,98 46.80 -15.10 30.36 28.38 4.82 32.69 0.l - -~ Peak 5 717.73 39.14 46.80 -6.86 48.03 27.11 4.71 32.85 0.14 - -~ Peak
6 958.29 35.4@ 46.60 -18.60 29.56 31.58 5.47 31.33 04.28 - -- Peak 6 959.26 36.26 46.88 -9.74 30.41 31.58 5.47 31.32 8.28 - -- Peak
TEL: 886-3-327-0868 Page Number : C67 of C68

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR532004

Pol. Horizontal Vertical
1 HL&V&I{HB!IVJIH) 1 HL&V&I{HBIIVJIH)
1225 1225
815 815
PEAK_74) PEAK 74
700 0.0,
AVG 54 AVG 54
525 525
1
B e e ko & rhyily - 25 gt PO b iy . W
Peak 15 175
18000 19400, 20800, 22200, 23600, 25000 18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH2L-HY
Condition: PEAK 74 Im BBHA9170 1224 240624 HORIZONTAL Condition: PEAK 74 Im BBHA9170 1224 240624 VERTICAL
lode 114 lode 114
Setting : Setting
Plane Plane
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBu/m B dBw dB/m  dB  dB  dB m  deg Mz dBuV/m dBuV/m  dB dBw dB/m  d8  dB oAb m  deg
1 24977.26 46.43 74.00 -33.57 41.63 39.41 19.22 66.29 -9.54 - -- PEAK 1 24706.08 40.74 74.08 -33.26 42.88 39.31 29.67 6@.18 -9.54 - -- PEAK
TEL: 886-3-327-0868 Page Number : C68 of C68
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Appendix D. Duty Cycle Plots

Duty

Antenna Band Cycle(®%)

T(us) 1/T(kHz) |VBW Setting

4+5 802.11b 98.28 - - 10Hz

4+5 802.11g 99.25 - - 10Hz

445 2.4GHz 802.11n HT20 99.78 - - 10Hz

445 2.4GHz 802.11n HT40 99.67 - - 10Hz

MIMO <Ant. 4+5>

802.11b 802.11¢g

Sllen 2045 PNO: Fast g Ty Power (M| r z Sllen 2045 PNO: Fast 5 Type: Power {
Gate: OFf AvglHold: 1/1 " £ Off AvglHold: 1/1
W GainLow o Fres Run ) W GainLow o Fres Run
Sig Tk ON . > p Sig Tk ON

Ref Level 116.99 dBuV 3 : Y Ref Level 116.99 dBuV

Center 2.462000000 GHz #Video BW 8.0 MHz (Rese! Center 2.462000000 GHz #Video BW 8.0 MHz
Hz Hz

Function e cio o e Function  Funclion Wi
N ]

fol Warker fol Warker

‘Select Marker In ‘ s & 5 ‘Select Marker
Marker 3 : z : . Marker 3
n

Normal

#Video BW B.0 MKZ 0 #Video BW B.0 MKZ

Function o ction Vs ace S Function
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FAX: 886-3-327-0855



	FR532004_R01_Part15C_Megawell_EX37_Appendix B.pdf
	AC Mode1-L
	AC Mode1-N




